Drag Racing 1/4 Mile times 0-60 Dyno Fast Cars Muscle Cars

dsm rebuild start to finish


 


More Videos...


My Eclipse DSM build story
a picture video of my DSM from when I got it till now September 2010 to June 2012





My Rebuild 2
My car from when I first got it, the accident, and how it sits now. (extented from the first version, now with Dyno video)





1995 Eagle Talon TSi AWD project; from Beginning to current. (Not completed).
In this video I take you on a little journy though the past 5-8 months and the work completed on my Talon. It is nowhere near done quite yet, well...for body it is. There are still many aspects I am planning on hitting, such as the engine.. I will be building a 2.3L stroker with a Holset HX35 turbocharger and the works.. But in time it will happen, certainly not right away. I have yet to apply for a job, but I am working on it. Thanks for watching. God bless.





RE: Hummy's GSR CAUGHT ON FIRE!!!!! REBUILD Part 1
I DO NOT OWN THESE SONGS!!!! THEY DO NOT BELONG TO ME.





DSM Day, They are taking over the streets! DSM Compilation
Here is a long video that has some good DSM footage. All sorts of DSM's in this video.





how to turbo your honda over the weekend
UPDATE: for all those who think this method means the motor wont last, here is a video from friday april 5th 2013 of the car still running strong, its been over a year and around 10k miles of hard beating. http://www.youtube.com/watch?v=_Kc_ZjkqsoY&feature=youtu.be UPDATE: ALSO CHECK OUT MY SECOND VIDEO ON HOW TO turbo YOUR HONDA you can see it here https://www.youtube.com/watch?v=lLARm9Pk-7Y this video shows the steps to turbo your honda in a couple days with upgraded internals and not removing the engine or doing any machine work. also for those saying you need to do some sort of easy break in period i think you need to read this article , the old fashioned ways are long gone http://www.mototuneusa.com/break_in_secrets.htm





10 Reasons Why Non-Car Guys Hate You
Do you have friends who simply aren't into cars? Do they hear you talking about air filters, hot hatches and stance and express anger on their pimple-ridden faces? Well, they probably hate your guts... Subscribe to Car Throttle: http://bit.ly/CTSubscribe ----- Follow The 2 Guys ----- Follow Alex on Twitter: http://twitter.com/autoalex Follow Ethan on Twitter: http://twitter.com/ethansmale ----- Follow Car Throttle ----- Subscribe to Car Throttle: http://bit.ly/CTSubscribe On our website: http://www.carthrottle.com On Facebook: http://www.facebook.com/carthrottle On Twitter: http://www.twitter.com/carthrottle Music: "There It Is" by Kevin MacLeod (http://incompetech.com)





DSM Sleeper Rebuild Begins
Quick video of the beginning of my rebuild. **This car has been sold for a while now and my current project is a 1g AWD DSM.Check out my NEW Videos!!**





My 2.3 Eclipse GST Turbo Build!
My first car when I turned 16. Almost completely stock when I got it. Finished it up at the age of 22 while I worked full time and went to College. I hope everyone enjoys my hard work. NEW Dyno WATCH http://www.youtube.com/watch?v=ceS4YUer6tw NEW HEAD BUILD VIDEO http://www.youtube.com/watch?v=obJrhCnqr80&feature=youtu.be





fast and furious eclipse fora da lei
Meu mitsubishi eclipse do velozes e furiosos da equipe FORA DA LEI do Rio Grande do SUL... sim ele ta alto nas fotos pq o carro tava sem o motor entao nao tinhas peso pra baixar a frente dele... mas no outro video ja da pra ver ele com a altura normal





Timelapse: 1g DSM AWD Transmission Rebuild
First attempt at a rebuild. Rebuild kit from www.jackstransmissions.com (great guys over there, customer service was A++)





1g Eclipse auto 6262 578whp K.P. Tuning dyno
6262 automatic Eclipse GSX hits the Dyno on 118octane! Put down 578whp before the fuelp pump started acting up cutting the night short at 33psi.





Mitsubishi Eclipse Police Chase with a 5.0 Mustang
Popo's chase a dsm with their 5.0 Mustang, but still could barely catch up to it





DSM Aluminum rod race motor first start up
First start up of my R&R/Wiseco HD race motor. Tuning the setup tomorrow and hitting the track later this week.





Jafro's GSX Build Parts - 1gina2g
Some advice and expectations about the parts acquisition process. Cars only get built in a week on TV. And still then you have to take their word for it. The ones that actually do it have a 20 man full-time crew, and therefore; they have no excuse for not having it done yet. We don't have that. Stuff takes time. I'm not building a car to sell it. There's a whole lot of parts in this video. Whole lot of parts. Rather than spend a ton of space babbling incessantly, this is what you came here for. Part numbers. Meat. This isn't an all-inclusive list of parts for a rebuild. It's what YouTube let me fit. I hope you find what you needed. If not, hang tight. Help is on the way. Shoutout to Sirnixalot in the Cayman Islands for this thread about valvetrain part weights: http://www.dsmtuners.com/forums/cylinder-head-short-block/393646-evo3-evo8- valvetrain-weight-comparison-inside.html 6-bolt fasteners: MF140202 - Bolt, Engine RR Plate Flange M6 x 10 (2qty) MD012109 - Bolt, Engine RR Plate Washer Assembled 6 x 16 (2qty) MF140202 - Bolt, Timing Belt Cover Flange M6 x 10 (4qty) MD167134 - Bolt, Engine Oil Pan (2qty) Flange M6 x 8 MD097012 - Bolt, Engine Oil Pan (17qty) Flange M6x10 MD131417 - Bolt, Timing Belt Cover Flange M6x16 MD040557 - Bolt, Flywheel (6qty) M12x22.5 MS401451 - Stud, M10 x 28 Cylinder Block MD065945 - Plug, Cylinder Block Screw (balance shaft) MS240211 - Bolt, Crankshaft Pulley Washer Assembled M8x25 (4qty) MD129350 - Bolt, Timing Belt Tensioner (2qty) M8x51 MD129354 - Bolt, Timing Belt Train M10x33 Happy Face Bolt MF140062 - Bolt, Engine Front Case M10x30 MF140225 - Bolt, Engine Front Case M8x20 (4qty) MF140227 - Bolt, Engine Front Case M8x25 MF140233 - Bolt, Engine Front Case M8x40 MF241266 - Bolt, Oil Filter Washer Assembled M8x65 MF241261 - Bolt, Oil Filter Washer Assembled M8x40 (2qty) MF241268 - Bolt, Oil Filter Washer Assembled M8x75 MF241264 - Bolt, Washer Assembled M8x55 MF140021 - Bolt, Cooling Water Line Flange M8x12 MF241256 - Bolt, M/T Clutch Slave Cylinder Washer Assembled M8x28 MD718549 - Bolt, Transfer Case Washer Assembled M12x130 (3qty) MF241319 - Bolt, Transfer Case Washer Assembled M12x70 (4qty) MD706012 - Bolt, T/M Connecting Flange M8x60 MD108474 - Bolt, Starter Flange M10x65 (2qty) MF140266 - Bolt, T/M Connecting Flange M10x40 (2qty) MD740892 - Bolt, T/M Connecting Flange M10x43.5 MF140471 - Bolt, T/M Connecting Flange M10x65 MD706012 - Bolt, T/M Connecting Flange M8x60 MF140021 - Bolt, T/M Connecting Flange M8x12 6-bolt Rear Main Seal Housing: MF140205 - Bolt, Cylinder Block Flange M6 x 16 (5qty) Rear Oil Seal Case MD040330 - Case, Crankshaft Rear Oil Seal MD040332 - Oil Separator Crakshaft rear oil seal MF472403 - Pin Cylinder Block Dowel 6x14mm (2qty) MD183243 - Gasket, Rear Oil Seal Case 7-bolt Rear Main Seal Case MD172170* * oil separator ring only required on 6-bolt cars, same oil seal, different gasket. Throttle Body Gasket: 8903.1-9006.1 MD125822 1g 9006.2-9207.3 MD146399 1g (AC60-653) 9208.1-9405.1 MD194578 1g 9401.1-9907.2 MD180360 all 2g cars (MD1) Intake Elbow Gasket: 8903.1-9207.3 MD340327 1g 9208.1-9405.1 MD194827 1g 9401.1-9907.2 MD302262 all 2g cars MD307343 - OE Valve Stem Seals (16qty) MD087060 - OE Fuel Injector Insulator (4qty) MD614813 - OE Fuel Injector O-Ring (4qty) MD181032 - Gasket, Exhaust Manifold 1g/2g (standard) MD188995 - Gasket, 1g Intake Manifold MD192031 - Gasket, 2g Intake Manifold MD183808 - Gasket, Standard Composite Head Gasket 89-99 MD069879 - 1g Sensor Coolant Gauge Unit MD177572 - 2g Sensor Coolant Gauge Unit MD310606 - 1g/2g alternator belt 985mm MD186124 - 1g/2g alternator belt 980mm MD186784 - 1g/2g Valve Cover Gasket MD186785 - 1g/2g Spark Plug Well Gaskets (4qty) MN119896 - 1g tensioner arm MD170402 - 2g tensioner arm MD997608 - 1g thermostat kit MD315301 - 2g Thermostat Kit MD141510 - 1g Knock Sensor MD300670 - 2g Knock Sensor MD133273 - 1g/2g Oil Pressure Gauge Sensor MD091056 - 1g/2g Coolant Temperature Switch MD095656 - 6 bolt clutch cover plate MD191171 - 7 bolt clutch cover plate MD178430 - 1g Power Steering Belt MD310617 - 2g Power Steering Belt MD311638 - Oil filter cap gasket MD343564 - Oil Seal, Crankshaft Rear MD030764 - O-ring, Cooling Water Pipe 33.4mm MD375091 - EVO 8 Rocker Arm





Which car is faster? Which Car is Faster?




Similar 1/4 mile timeslips to browse:

1993 Mazda RX-7 : 7.344 @ 179.640
Steve Rossen, Engine: 13B Bridge Port with SCR Apex Seals, Turbos: 2 x Garrett 35/82R Tires: M/T 21.25/12.2-15W


1995 Mazda RX-7 : 7.790 @ 170.700
Dee Karagiannis, Engine: 13b, Turbos: Borq Warner


1995 Mazda RX-7 : 8.590 @ 156.350
Ray Lochhead, Engine: SR Motorsports Built, Turbos: KKK large single Stage 5 Tires: Hoosiers


1993 Mazda RX-7 : 8.640 @ 155.000
RAUL AGRESSE, Engine: 93 13B, Turbos: T-66


1987 Mazda RX-7 turbo II: 8.840 @ 153.800
rafael(TIMEMACHINES RACING), Engine: 13b mazda rotary,


1978 Mazda RX-7 Series 1: 8.962 @ 149.630
Paul Carey, Engine: 20B, Supercharger: 8/71 Littlefield Tires: 33x15x15, 15x4.5


1993 Mazda RX-7 : 8.990 @ 150.540
R Hoffman, Engine: 13B, Turbos: Custom Single Tires: Slick


1987 Mazda RX-7 Turbo II: 9.200 @ 150.000
Chris Anderson(crispeed), Engine: 13BRE, Turbos: T-72 Tires: Mickey Thompson 10x26x15


1993 Mazda RX-7 : 9.279 @ 154.120
Ari Yallon, Engine: 13B-REW, Turbos: Greddy T88 Tires: 26x11.5x15 ET street


1985 Mazda RX-7 GSLSE: 9.300 @ 143.000
Ray Lochhead, Turbos: Large Single Tires: Full Slicks


1993 Mazda RX-7 : 9.305 @ 152.540
ari yallon, Engine: 13B-REW, Turbos: Greddy T88 Tires: 26x11.5x15 ET street


1993 Mazda RX-7 Outlaw RWD: 9.500 @ 168.000
Rick Stiles, Engine: 20B 3 Rotor Cosmo, Turbos: Single Turbo


1984 Mazda RX-7 : 9.530 @ 143.000
Samuel Lee, Turbos: Large Single Tires: Full Slicks


1993 Mazda RX-7 : 9.626 @ 144.740
Ari Yallon, Engine: 13B turbo, Turbos: Greddy Tires: M/T


1993 Mazda RX-7 : 9.808 @ 142.510
Ray Wilson, Engine: 1.3L 2Rotor, Turbos: T51 Tires: 26/10.5/16 ET Streets


1983 Mazda RX-7 gs12: 9.850 @ 135.000
jesus, Engine: 12@, Supercharger: n/a Turbos: turbo Tires: 26x8.5mt


1983 Mazda RX-7 : 9.900 @ 137.000
Steve, Engine: chevy 350, Tires: 15*29*15.5 micket thompson


1985 Mazda RX-7 : 9.910 @ 137.000
David Atkins, Engine: Custom built Rotary, Supercharger: Camden Tires: micky thompson drag slicks


1994 Mazda RX-7 : 9.980 @ 143.000
Sam Powers, Engine: 13B, Turbos: GReddy Tires: BFgoodrich slicks


1993 Mazda RX-7 : 10.014 @ 141.500
Ari Yallon, Engine: 13B-REW, Turbos: Greddy single Tires: ET Street (DOT)


 


©2014 DragTimes - Disclaimer